



EKOTEKS

TÜRKAK
TÜRK AKREDİTASYON KURUMU
TURKISH ACCREDITATION AGENCY
tarafından akredite edilmiş



Test
TS EN ISO/IEC 17025
AB-0583-T

**EKOTEKS LABORATUVAR ve GÖZETİM
HİZMETLERİ LTD. ŞTİ**

Esenyurt Firuzköy Bulvarı No:29 34325 Avcılar
İstanbul/ TÜRKİYE

TEST REPORT
DENEY RAPORU

AB-0583-T

13119838-
Ing

05-13

Customer name: 2K KAYMAZ KIRTASIYE MATBAACILIK SAN. TİC. LTD. ŞTİ.
Address: Kocatepe Mah. 25. Sok. No:18/B BAYRAMPAŞA/ İSTANBUL
Buyer name: -
Contact Person: GÖKSEL KAYMAZ
Order No: -
Article No: -
Name and identity of test item: Navy artificial leather panel.
(Stationery&special offer material's biala)
The date of receipt of test item: 29.05.2013
Date of test: 29.05.2013-31.05.2013
Remarks: -
Sampling: The results given in this report belong to the received sample by vendor.
End-Use: -
Care Label: Not specified.
Number of pages of the report: 3

The Turkish Accreditation Agency (TURKAK) is signatory to the multilateral agreements of the European co-operation for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the Mutual recognition of test reports.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the following pages which are part of this report.

Seal

Date
31.05.2013

Person in charge of test
Volkan TELYAKAR

Head of Testing Laboratory
Sevim A. RAZAK

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.

**EKOTEKS LABORATUVAR ve GÖZETİM
HİZMETLERİ LTD. ŞTİ**

AB-0583-T
13119838- Ing
05-13

REQUIRED TESTS	RESULT	COMMENTS
ECOLOGICAL TESTS		
Phthalates	P	
P: Pass F: Fail R: Refer to retailer technologist. These tests results were evaluated according to eco-textile limit values.		

REMARK: Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise specified. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor $k=2$, providing a level of confidence of approximately 95 %. Tests marked (*) in this report are not included in the accreditation schedule.

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.

**EKOTEKS LABORATUVAR ve GÖZETİM
HİZMETLERİ LTD. ŞTİ**

AB-0583-T
13119838- Ing
05-13

TEST RESULTS

DETERMINATION OF PHTHALATES; EN 14372: 2004

Test sample is extracted in suitable organic solvent in extraction device.
The extract is analyzed by HPLC and result is given by GC/MS.

	<u>Cas No:</u>	<u>RESULT</u>	<u>REQUIREMENT</u>
DBP/ Dibutylphthalate	(84-74-2)	N.D. ⁽¹⁾	
BBP/ Butylbenzylphthalate	(85-68-7)	N.D. ⁽¹⁾	
DIDP/ Di-isodecylphthalate	(26761-40-0)/ (68515-49-1)	N.D. ⁽¹⁾	
DEHP/ Di-(2-ethylhexyl) phthalate	(117-81-7)	N.D. ⁽¹⁾	
DNOP/ Di-n-octylphthalate	(117-84-0)	N.D. ⁽¹⁾	
DINP/ Di-iso-nonylphthalate	(28553-12-0)/ (68515-48-0)	N.D. ⁽¹⁾	
DIBP/ Bis – iso –butyl phthalate	(84-69-5)	N.D. ⁽¹⁾	
DHP/Di-n-hexyl phthalate	(84-75-3)	N.D. ⁽¹⁾	
DIHP/Di-C6-8-branched alkyphthalates	(71888-89-6)	N.D. ⁽¹⁾	
DHNUP/Di-C7-11-branched alkyphthalates	(68515-42-4)	N.D. ⁽¹⁾	
DMEPP/Di-(2-methoxyethyl) phthalate	(117-82-8)	N.D. ⁽¹⁾	
Total amount of phthalates		N.D. ⁽¹⁾	< 0.1 %

⁽¹⁾N.D.: Not detected